Package leaflet: information for the patient

SOLACY ADULT, hard capsule

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist has told you.

- Keep this leaflet. You may need to read it again.
- Ask your pharmacist if you need more information or advice.
- If you get one of side effects, talk to your doctor or pharmacist. This includes any possible side effect not listed in this leaflet. See section 4.
- You must talk to your doctor if you do not feel better or if you feel worse.

What is in this leaflet:

- 1. WHAT SOLACY ADULT, hard capsule IS AND WHAT IT IS USED FOR?
- 2. WHAT YOU NEED TO KNOW BEFORE YOU TAKE SOLACY ADULT, hard capsule?
- 3. HOW TO TAKE SOLACY ADULT, hard capsule?
- 4. POSSIBLE SIDE EFFECTS
- 5. HOW TO STORE SOLACY ADULT, hard capsule?
- 6. CONTENTS OF THE PACK AND OTHER INFORMATION

1. WHAT SOLACY ADULT, hard capsule IS AND WHAT IT IS USED FOR?

Pharmacotherapeutic group: Other cold medicines - ATC code R05X

Symptomatic adjunctive treatment of rhinopharyngeal disorders in adult.

You must talk to your doctor if you do not feel better or if you feel worse.

2. WHAT YOU NEED TO KNOW BEFORE YOU TAKE SOLACY ADULT, hard capsule?

Do not take SOLACY ADULT, hard capsule:

- if you are allergic (hypersensitive) to the active substances or one of the other ingredients of contained in this medicine listed in section 6.
- if you take a dose of 10000 IU / day or more of vitamin A provided by SOLACY ADULT associated with an antibiotic of the cyclins class due to the risk of intracranial hypertension.
- if you are taking a medicine containing retinoids (derivatives of vitamin A) due to the risk of symptoms suggestive of hypervitaminosis A.

Warnings and precautions

Talk to your doctor or pharmacist before taking SOLACY ADULT, hard capsule.

This medicine contains vitamin A; other medicines contain it. Do not combine them in order not to exceed the maximum recommended dose (see the section 3 HOW TO TAKE SOLACY ADULT, hard capsule).

Avoid taking prolonged treatment in case of gastrointestinal intolerance.

If you have been told by your doctor that you have an intolerance to some sugars, contact your doctor before taking this medicine.

Other medicines and SOLACY ADULT, hard capsule

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines. You should not take SOLACY ADULT, hard capsule if you take a medicine containing retinoids (derivates of vitamin A) or any other medicines or food supplements containing vitamin A.

You should not take an antibiotic of the class of cyclins associated to SOLACY ADULT, hard capsule at the dosage providing 10 000 UI/day or more of vitamin A. This would correspond to more than twice the normal dosage of SOLACY ADULT.